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NUCOR STEEL - BERKELEY
1455 Hagan Avenue
Huger, SC 298450

CERTIFIED MILL TEST EEFQORT 2/11/23 4:46:09
100% EAF MELTED AND MANUFACTURED IN THE USA

Structural sections produced by Nucor-Barkeley &re cast

rhone: (843} 336-5000 and hot rolled to a fully killed and f£ine grain practice,
Mercury not intentionally added at any point during manufacturing.
SC Customer #.: 1485 - 2
B.o.L. #...: 1673175
\ ) MOS: T

cPECIFICATIONS: Tested in accordance with ASTM specificarion A6/A6M-Z1 and A37C-21. Tested in accordance with EN10204-2004-3.1.

Quality Manual Rev #lé (4-30-Z21) .

AASHTC : M270-50-19
ASTM : A992-22:A529-19-50/A5725021T1/A7095021
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"nll mechanical testing is performed by the Quality
testing lab, which is independent of the preducticon
Jepartments”

CE2 = C+({{Mn+Si) /&)

Elongation based on 8" {20.32cm} gauge length. 'No Weld Repair' was performed.
CI = mm.cpn:+u.mmzw+u.mmnn+y.¢mmw+wqimmmfﬁq.mmn:.awusﬁm.wmzw*wutum.umanﬁ*nnu
BCM = n+Hmw\wau+ﬁ33xuu_+hﬁﬁxmmw+ﬁﬁwmmmu+ﬁﬁH\ucu+ﬁ30mev+ﬁdmev+mm

CEl= Ce (MA/6) + L {CTMO+V) /5) + [ (Ni+Cu} /15) + ([CT+MO+V+CD) /81 + { (Ni+Cu) /15)

Dmitri Wassyrov
Mztallurgist/
Quality Control

Nucor certifies that the contents of this report are accurate and
correct. Bl1l test results and operaticons performed by the material
manufacturer are in compliance with material specifications, and
when deaignated by the Purchaser, meet applicable specifications.




